
2B									                    January 2012

	 Index	
	 No.	 Part No.	       	 Description	

	
	 1.	 14-100776-000		  Front Handle/Bumper
	 2.	 14-100235-091		  End of Lane Sensor
	 3.	 11-199005-015		  Internal Tooth Lockwasher (1/4)
	 4.	 14-100777-001	  	 Front Handle/Bumper Bracket (left hand)
	 5.	 14-860241-002		  Transition/Guide Wheel Assembly (right hand) 
	 6.	 14-860241-001		  Transition/Guide Wheel Assembly (left hand) 
	 7.	 11-625601-000		  O-Ring
	 8.	 14-100777-002		  Front Handle/Bumper Bracket (right hand)
	 9.	 11-010790-000		  Hex Head Serrated Flange Screw (1/4-20 x 3/8”)
	 10.	 11-006177-000		  Button Head Cap Screw (1/4 x 3/8”)
	 11.	 14-100101-000		  T-Nut (1/4-20)
	 12.	 11-191014-015		  Flat Washer (3/8)
	 13.	 11-005266-015		  Socket Head Cap Screw (5/16-18 x 1-1/2’)
	 14.	 11-171501-000		  Hex Nut (5/16-18)
	 15.	 14-100732-000		  Wheel (6”)
	 16.	 11-611610-000		  Dome Plug 
	 17.	 11-054110-009		  Washer - Thick (10 mm)	  	
	 18.	 11-005514-015	  	 Socket Head Cap Screw (1/2-13 x 2-1/2”)
	 19.	 11-190010-015		  Washer (1/4)
	 20.	 11-006218-015		  Button Head Socket Cap Screw (1/4-28 x 1/2”)
	 21.	 11-185281-000		  Spacer (1/2 x 1/16 x 1/32”)
	 22.	 14-100531-000		  Transition Wheel Assembly
	 23.	 11-185279-000		  Spacer (1/2 I.D. x 1/32”)
	 24.	 14-100279-000		  Front Guide Wheel
	 25.	 11-581010-000		  Compression Spring
	 26.	 14-100731-000		  Wheel Mount	   
	 27.	 14-100730-000		  Caster Bracket 
	 28.	 11-010787-000 	  	 Hex Head Serrated Flange Screw (5/16-18)
	 29.	 11-192576-000		  Shim (1/2 I.D. x 7/8 O.D.)
	 30.	 14-100207-000		  Front Brace/Transition Wheel Assembly
	 31.	 14-100030-000		  Guide Wheel
	 32.	 14-100139-000		  Swivel Caster Assembly (3”)
	 33.	 14-100138-000		  Swivel Caster (3”)
	 34.	 11-002246-015		  Hex Head Cap Screw (1/2-13 x 1-1/2”)
	 35.	 11-195018-015		  Lockwasher (1/2)
	 36.	 14-100036-000		  Guide Wheel Assembly
	 37.	 11-171505-015		  Hex Serrated Flange Nut (1/2-13)

	 *	 Not Illustrated
		

	

 

Chassis System

									           November 2014



January 2012											         3B	

Chassis System

November 2014									     


